

# Test Report

Report No.: A2230158887101001bR1

Page 1 of 3

**Applicant:** Xinyi Sumeng Fertilizer Co., Ltd.

**Address :** Room 502, Unit 1, Building 30, Mubin Community, Xinyi, Jiangsu, China

**Report on the submitted sample(s) said to be:**

Sample Name : Carbon-chain enzymatic hydrolysate (Blossoming Roots)

Sample No. : AAP00882001

Sample State : Liquid

Sample Brand : /

Product Date : /

Sample Quantity : 1000g

Batch No. : /

Specification : /

Type : /

Origin : /

Material : /

Code No. : /

Lot No. : /

Manufacturer : /

Contact person : /

Contact information : /

Sample Received Date : 2023/04/12

Sample Tested Date : 2023/04/12 ~ 2023/05/08

**Test Component(s):** /

**Test Item(s):** Appearance, Cellulase activity

**Judgment Basis:** Q/XYSM0001-2023 Carbon-chain enzymatic hydrolysate (Blossoming Roots)

**Test Result(s):** Please refer to the following page(s).

**Test Method(s):** Please refer to the following page(s).

Inspector :

Auditor :

李宁



Verification Code: E TTL

Approver :

Approved date:

2024/09/12



王洪 检验检测专用章

Heilongjiang Huace Testing International Corporation

Nanjing Road, Limin Development Area, Harbin, Heilongjiang, China

**Test Result(s):**

No.	Test Item	Unit	Test Result	LOD	Limit requirement	Conclusion	Test Method
1	Appearance	/	Liquid, with no obvious mechanical impurities	/	Liquid, with no obvious mechanical impurities	Pass	Q/YYSM 0001-2023
2	Cellulase activity <sup>#1</sup>	U/mL	22.1	/	≥1.4	Pass	NY/T 2321-2013 Appendix E.1
Blank							

- Note(s):
1. Q/YYSM 0001-2023 provided by the customer.
  2. This report modifies and replaces the original report (Report NO. : A2230158887101001b) with the following modifications : add Judgment Basis. The original report shall become invalid from the date of this report issued.
  3. #1 It means that the testing of the project was completed by Centre Testing International Pinbiao(Jiangsu) Certification Technology Co., Ltd.



**Statement:**

- 1.This report is considered invalidated without approval signature, the special seal for inspection of CTI , the seal on the perforation , altered or copy of report without the red special seal for inspection of CTI.
- 2.Without written approval of CTI, this report shall not be copied except in full.
- 3.The test data and results are only responsible for the samples received. The sample information and customer information are provided and confirmed by the customer. The company is not responsible for verifying the accuracy and completeness of the information provided.
- 4.No unauthorized use of test results for improper publicity.
- 5.Objection to the test results should be raised within 15 days from the date of receiving the report , otherwise it will not be accepted.
6. Scan the QR code on the first page of the report, or input the report number and verification code on this official website: <https://mycti.cti-cert.com>, to verify the authenticity of the report. For any question, please contact by e-mail: [fdd.checkreport@cti-cert.com](mailto:fdd.checkreport@cti-cert.com).
7. All / part of the testing items in this report have not obtained qualification recognition, and are only used for scientific research, teaching, internal quality control of enterprises, product research and development of enterprises, and do not have the role of social certification.

\*\*\* End of report \*\*\*

